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sample code
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Date of sumpling

Sample Received on

Sample Tested on

Production date

vddress of applicant: Vah-Asr Industrial Zone, Km 3 Tehran Road.

Yazd, lran

1'el:+983535279484

Fax: 4983535279484

Prouduction series

Place of sampling

Type of standard
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131172016

172016

Voecattonal Tranning Organization
- License for holding workshops
for fustitute of Standards and
Industrial Research of Iran

Agreeinenls:
ran Polymer and Petrochenical

Institute

- Suzeh Gostar Saipa

- Raet Metallurgical Rescarch
Center

- Razi toundation

= Gostaresh Plastic

:[:.'ll.‘\i;]!;;I.:,II{::,WNIW: Cost of experiment: ........ conditioning: Temperature: 23 4+ 2°C Humidity: 50 5% | ~ Aryanam
| Delects
N Test Measurement Standard Performance Limit Result . [ e sl
| Slight Major Critical
o e e o . R Ml LS
ll
MD: 39.86 KN/
B . i ASTM D7176 5 A . e }
1 I'ensile strength at break (ASTM D882 =24 kN/m
TD: 38.04 KN/m
STM D717 MD: 333 %
2 Elongation at break ASTM DU 70 = 450% - ot sl
(Witheut Extensomete (ASTM D882) I
sul Extensometer) I'D: 615 % | |
G e, o i _._4'__. -
; MD: 156.20 N l !
3 i ASTM D7176 = 67N ] :
! Fear Resistance LASTM D004 i |
i 1'D: 16033 N | i
________ |SERRREAREE = e g !_ ___’__‘_",,iif.__
X | | |
4 Soil Burial f’}:\s:m‘ ET;;? [ Subsequently announced ' { !
. a | |
t i \ .

Procedure condition:
Fensile: Speed: 300 mavimm, Grip® 50 mm
Tear: Speed: 51 mm/min, Grip. 25.4 mm

Comments:

1- Sampling was done with applicant.

2- These results are valid just for this received sample.

3- Number of specimens for each test is accordance with standard.

4- Test's uncertainty consist of : Tensile: 3.96%, Tear: 1.43%

5- As per customer's request, Elongation at break is reported without Extensometer.
G- As per customer's request, I to 4 clauses only have been tested from ASTM D7176.

7- As per customer's request, performance limit is reported accordange 1.5mm thickness in ASTM D
8- Sumple for 4gh clause had put 30 days in soil.
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